NOILYSITILNa
3ain?d

"90U319J2. 9P 8.)1] B JOAIASUOD 9] 18 S[OILIR 189
1asinn,p Juene [ojdwia,p apoLu 99 JUSLISARUAYE aJi| ZaJ|INaA

+ INVLHOdINI

INFWIONVY 13 INFWIINVHO HNOd
SN3ANd 3d 1014VHI

H3LSVYWOLOWN

M
Wl

MOTOMASTER

CHANGE AND STORE
TIRE DOLLY

Model No. 009-1539-6

IMPORTANT:
Please read this manual carefully before using this product

and save it for reference.

INSTRUCTION
MANUAL




model no. 009-1539-6 | contact us 1-888-942-6686 .
84¢ SYIN YAVNVY) '0LNOHOL
VAYNYI 431SYINOLOW HYd 3LHOdINI

IF ANY PARTS ARE MISSING OR DAMAGED, OR IF YOU HAVE ANY QUESTIONS, | INIHI N3 3n0IYavd
PLEASE CALL OUR TOLL-FREE HELPLINE AT 1-888-942-6686. |

| "audosddeur no
yisnge abesn un Jed $asnea Sl NO 8INSN : LOISN|IXT "aNUaAU0D aljueseh ap apoLiad e| ap SInod ne

| ‘leuibio unayayae,| Jed 1eyoe,p aAnald e| 98Ae 89UIN0}8J 1S9 19-9][99 anbs.o| asnan}osap 89a1d 81no}
Juawayniesb Jaoe|dwal no JaJedsl B ‘U0IIISIP BS B JUSSUOI BpRUEY) JBISBI\OIO|N "XNBLIgiew ap

Read and understand this instruction manual thoroughly before USing the prOdUCt. | 18 UONBILIGR) 8P SINBJIP S8| 81U0J UR ('—) un ap 3!1UBJBB aun puedeoo 181SB\010\ 8]9I 189
It contains important information for your safety as well as operating and maintenance advice.

Keep this instruction manual for future use. Should this product be passed on to a third party,
this instruction manual must be included. |

—
=
|
<T
=
o=
S
L.
=
=
<
o=
=
=

| “JauBedwoade, | Hop

uonesI|in,p apinb 89 ‘sial} un e 9|9Iue 199 ZajIaWal SNOA IS "81naLig)n UOIIB}NSU0I ap Sulj Sap B

| uonesI|in,p apinb 89 zaAIasuoy) “HINpoid NP UsI8J3US,| B 18 UOK.SI|IN,| B SAAIje[a) SaubiSuod sap

anb 1sure sejuepodwi 9311N29s ap $aubISU0I Sap JuaNLU0d apInk 87°8|aIUe. 189 J8SI|iN,p JueA.

This MotoMaster product carries a one (1) year warranty against defects in workmanship | UOISUSYSICLIOD UG BUN JIOAB US,P SNOA-ZSINSSE 19 UOIESHAN,P 8pInb 8] JUSWSAUSNE Z8SI]
and materials. At its discretion, MotoMaster Canada agrees to have any defective part(s)

repaired or replaced free of charge, within the stated warranty period, when returned by |
the original purchaser with proof of purchase. This product is not guaranteed against
wear or breakage due to misuse and/or abuse. |

o
=
=)
>
=
=
m

'9899-2v6 888 | NV
| SIvdd SNYS INDINOHITIL FJINVLSISSY.A FDINYIS FJHLON HILIVINOD Z3TIINIA
MADE IN CHINA ‘NOILS3ND 3LNOL YNOd NO ‘SIFIVININOANI NO SILNYNDNYIN LNOS S393Id S3A IS

IMPORTED BY MOTOMASTER CANADA
TORONTO, CANADA M4S 2B8

9899-¢16 888 | Ne sSnou-za]9ejuoy | 9-6€S51-600 - 3IPOW 3P (N




"9[o1e 139 Z8sSI|N SNOA

anbs.0] S8|-zaAINS 19 SUONANASUI $3] $8)N0) ZasI "sajuepodw
uonesIiN,p 19 9)LNJ3S ap SaubISUOI Sap JUSRLINI [oNuBL 379
ANV140dWNI TABLE OF CONTENTS
INTRODUCTION
| PERSONAL SAFETY INSTRUCTIONS
| SAFETY INFORMATION

TECHNICAL SPECIFICATIONS

| PARTS LIST AND PARTS DIAGRAM

| ASSEMBLY

(-~ ) B R I

w
-
=
L
|
=
o
o
MAINTENANCE L
o
L
|
<
-

N3I1341IN3 |

IOV IGINISSY
INDINHOIL FHIIS |

3119n93S 30 SINDISNOD |

ITIANNOSY3d ILIYNI3IS 30 SINDISNOD
NOILONGOYLNI
SRAIVIN S30-T1avL IMPORTANT:

This manual contains important safety and operating instructions.
YILSVWOLOW Read all instructions and follow them while using the product.

—
s
o=
m
o
m
(Jp)
=
M-
o)
m
(Jp)

T T T T D O©




SAFETY INFORMATION

(7P)
4
=
—
<T
=
=
(&)
L
o.
(7p)
-
<C
=
p—
=
(&)
L
-

model no. 009-1539-6 | contact us 1-888-942-6686

INTRODUCTION

The MotoMaster ® Tire Dolly is perfect for
storing and transporting tires. The capacity
of the tire dolly is 300 Ib (136 kg).

PERSONAL SAFETY INSTRUCTIONS

e |tis the owner’s and/or operator’s
responsibility to read and understand all
WARNINGS and operating instructions
contained on the product labels and within
the instruction manual prior to operation of
this product.

e ltis also the owner’s and/or operator’s
responsibility to periodically inspect and
maintain this product and its labels. Read
the product labels and instruction manual
prior to operation of this product.

TECHNICAL SPECIFICATIONS

SAFETY INFORMATION
e When lifting or moving loaded dolly, take

Model 009-1539-6

Capacity 300 Ib (136 kg)
Adjustable storage  Max: 57 13/64" (145.3 cm)
height: Min: 42 13/64" (107.2 cm)

1. Adjustable wrench
Tools for assembly :

(Not included) 2. Hox key (Smm)

3. Pliers

care to prevent tires from tipping over.
Do not modify the product.

Do not use this product for purpose for which
it is not designed.

When adjusting the height, ensure spring
buttons are fully engaged.

Periodically check that all hardware is tight
and secure. Discontinue use if missing parts
or damaged.

Not for use by children.

Recommended for use on flat, level, hard
surface only. Wheels may scratch or dig into
less durable surfaces (such as linoleum or
wood).

Do not discard this manual.

‘[anuew 39 sed zajal aN o

(s10g 8] no wnajoul|

9] 8WLLI0J) S8INP SUIOW S8IBLINS Sap Jasnald no

JakeJ JuaAnad $8nos 97 'JuswWalNas ainp 19 aue(d
9IBLINS 8UN INS UOIESI|IIN BUN Jnod 9PUBLLLLIOIDY e

"Sjuejua sap Jed 3sijin 9419 sed Hop au 3oL 18 o

"sogbewwopua no ssjuenbuew Juos $a231d sap 1S
[o1LIe 189 JBSI|IN, P Z8SSa) "JUaWaIdNbaI S1I8s
19 S9IJLI9A 8119 JUBAIOP UONEBXI) 8P SJUSWYI9 SNO| e
"S9LoUa[oUa
JUBW=a}3|dW0d JU0S 1J0SSal B SU0IN0( S|
anb snoa-zaunsse ‘inainey e| ap abe|fal np SI07 e

'n3u02 919 sed g,u |1
s9|janbsa| anod suij sap e g|aiLie 189 sed zasiN,N e

‘9)o1e,| sed zaljipow aN o

*19|naseq ap snaud s3] Jayagdwa e zaj|ian ‘gbieyd
10L/BYI UN Z92e|dap NO ZaAa|NOS SNOA anbsio] e

3114NJ3S 3d SANIJISNOI

8ould '¢
(sudwod uou)

abe|quasse.p s|n
NOIOW E 99 | Iq P siino

(ww 6) ajeuobexay 9| ‘g

(wog'z01) od yo/el ey - WA g)qe|bol Juawabuel
(w9 g'Gp 1) od po/gL LG : Xel 9p Jnaney

(6% 9¢1) a1 00€

9-6£51-600 313po|Al

JINDINHIAL JHIHH

ajoede)

"9]011e 199 JasI|in,p JueAe
uoiesInn,p apinb 9| 1 sananbng ss| zasi
'Sa)19nbng $as 19 9|91LI. 199 JIUSYAAUD,P 19

Juawanbipougd Jayoadsul,p Jnajesijin,| e
no/a aleloudold ne juswsaleba aquiodul || e

"8[9ILIB 182 J3SI|IIN, P 1UBAR UONBSIAN,P
apinb 8| suep 18 sananbilg $9| INS SNUBILOI
suononiisul 18 SINJINISSILHIAY S8
SN0} 2Jpuaidwiod ap 18 8| ap Inajesi|in,|

8 n0/9 aliejgudosd ne aquiodul || e

dT1INNOSH3d 3L14NIAS 30 SANIISNOD

(6% 9€1) g1 00€ 8p 158 snaud e 101y NP
a11oedes e "snaud sa| Japiodsue. 18 Jabues nod

Jeped 1S9 4, Ja1SBN 010\ Snaud . J0LRYD 37

NOILONAOYLNI

9899-¢16 888 | Ne Snou-za]9ejuoy | 9-6€S51-600 : AIIPOW 3P (N

ANDINHIAL JHIIH

)
=]
=
i
D
=
m
(97]
=)
m
2]
m
o
=
=
—
m




9|[opuoy

anpusy 3|j1dnon
paidaiL

(wwi 0g) 8IN Uojnog

SIN nopg

(wwi of) 8IN uojnog
JnauRdns aJped ap agubiod
awuoyae|d

(w> €'0g) od g dp anoy
Jnaudns auped ap aqn
Jnaujul aiped

ALIINVNO NOLLdIYDS3a 31D3ld 3d N |

-—
—

o
—

MOTOMASTER

| PARTS LIST AND PARTS DIAGRAM

e

—|ON|ON |~ |~ ||| N[N N
—| AN M|T|IN|O|IN|0O|O

S
(am]
Z
=
[am]
=
7
—
Z
=

PART NO. DESCRIPTION QUANTITY
Bottom Frame
Upper Frame Tube
8" (20.3 cm) Wheel
Platform

Upper Frame Handle
M8 Bolt (40 mm)

M8 Nut

M8 Bolt (30 mm)
Kickstand

Cotter Pin

Washer

7
o |
m
o
v
e
m
f
v
™
92}
Q
T
=

VINIHOS 13 $3031d S3a 31SN |

43LSVYWOLOW

G |

== NV WIN| =

- O
NIN=INBR==INN =




model no. 009-1539-6 | contact us 1-888-942-6686

@ Connect the upper frame handle (part #5) N ) |
and the upper frame tubes (part #2) with /
2 pcs bolts (part #6). Ensure bolts are |
securely tightened.
S "$9119S UaIQ JUO0S SN0.JY $3| 19
- 6 | suojnoq s8] anb snoA-zainssy (9 .U $9931d)
| suojnoq g 9] 10 (£ LU $8931d) snoJog
2 S9] 99Ae (] U 9291d) JnaLIgiul 81ped 9|
\2 2 | 19 (¥ U 8991d) suLio)-aje|d €| Z8198UU0) 9
>
E' \_ ) | "uo1)Isod U3 $9|[IN0.LIBA JUSWBIZIIUS JUOS 18 Jusp0ssal sagublod
E XNap $ap LI0SSal B SU0IN0Q S8| anb SNOA-Z3INSSy "9911Sap Inainey e e 9|quiasua sagubiod xnap
[75) | $9| zaJyai/zassnod ‘ulyul -agubiod asyne,| Ins
‘é:’ ! ) suoijesgdo sa| ze1gdau sind ‘agubiod 8199
9 Insert the upper frame tubes (part #2) ) | L ploge,p zaunai/zessnod sind ‘agny un,p
into the bottom frame (part #1). a% f agublod aun,p LI0SS8 B UOINOG 9] INS PUO) B
Ensure spring buttons are fully | i g Jakndde zaj|inan ‘uswabuojoid ap a3ubiod
engaged. I A Z 1 ©| 9p Jnajney e| 1a|631 Inod : anbleway
Note: To adjust the height of the telescope & | S9YIUBIUI
handle, please press the spring button of | 5 Juawa}3|dwiod Juos Hossal
one handle into the tube fully, then push | 2 U | ] © suojnoq saj anb snoa-zainssy
in / pull out this handle first, then repeat A ”% (] oU 8931d)
the operations on the other handle. Finally, | r | IngLIgul 81ped 3| suep (g ,u adaid)
push in / pull out the two handles together 1 \_ AnaL1adns 81ped Np $aqny 9| ZaJgsu| 9
to the desired height. Make sure the spring _ |
buttons on both handles pop out and are 4 ™\
fully locked in position. |
c
e Connect the platform (part #4) and the 1 | Z\‘
bottom frame (part #1) with the 2 pcs |
nuts (part #7) and 2 pcs bolts (part #6), 9
ensure bolts and nuts are securely "g | o b '$9.118S
tightened. X u1q JU0S SU0IN0q S8| anb SNoA-zaInsse 19
< | e (9 LU s8991d) suojnoq g 29Ae (g U $9991d)
< Inauiadns a1pea np saqny $9| 19 (G LU 9931d)
| \_ Inauiadns a1pea np agublod e| za}oauuo?) o
9899-Zv6 888 | NE SNOU-za10BJU0) | 9-6€G1-600 * 3|POW 3P oN
|

FIVI19INISSY




JOVIGNISSY

‘(¢ aunbyy) augLiie,| S1an abueyd e| zauloul 18 axe,| Ins paid un zade|d ‘snaud e 10LIBYD 3] JUBLLIB|II.)

139e|dgp Jnod "|os ne agsod Juawapi|os a||INbag e] 99AL 3|BIILSA JUSWAIIUS uoLSod ua HOS |

[1.nb 89 &,nbsn[ j0LIBYD 3] J8ABINOS B Z3NUIIUOY "« d » 8P W0} ud aiyed e| Ins sagubiod sa| Jaoe|dap

nod 8|qepiouod uomisod sun suep 10s 10Leyd 9| anb 82 e,nbsn( 8|-zana|nos 19 (g ainbyy) naugdns
8.1pe9d 9| NS 9[esIaASURI} 81eq B| ZassIsIes ‘a[ejuoziioy uoiusod ua 1sa snaud e Jo1eyd 8| anbsio] g

"JOLIRYD 9] INS

sguuonsod Juawa}da.i09 Juos snaud

10UBYD 9] NS snaud Sa| Ja|noJ Sajed g

od y9/¢1 zv & [wa g'sy 1] od y9/g1

ap Jnajney,inanbuol e7) ‘naud np

Inanbuo| aun e Jaisnle,| Jnod

: anbueway

*93UILLIA] 1S9 UONE|[BISU, T e

(01 U 8291d) anpuay

aJlidnob | 38 (11 LU 8d81d) 8jjopuol | |
‘(& LU 8931d) anos | JuswaAdadsal

zajjelsul ‘(] ou a9a1d) Jnauigul |

8IpeJ Np axe,| ap 9109 anbeyd aQ 9

"$9.119S USIQ 1UOS SN0JJY $3] 18 SUOINOq |
$9] anb SnNoA-zaunsse ‘(8 .U $3931d)
suojnoq g 18 (/£ .U $9291d) sno.dg |

2 99Ae (6 .U 8991d) 8jInbaq €| 19
LECVAEY (1, U 509id) awuoj-ajeld Bl Z8128UU0Y) O |

d3LSVYHWOLON

$9| anb snoA-zaunsse 18 un Jed un |
(Two z'201] |

/G ap aLieA a|qe|bas Juswabuel |
a||1e1 e[ ap uoijouoy ua sgudoidde |

JUALLIAJEIUOZLIOY JOLIBYD 8] ZaS0d *| |

6 Installation is completed.

MOTOMASTER

0 Connect the platform (part #4)
and the kickstand (part #9) with
2 pcs nuts (part #7) and 2 pcs
bolts (part #8), ensure bolts and
nuts are securely tightened.

6 On each side of the axle of the
bottom frame (part #1), install
1 wheel (part #3), 1 washer
(part #11), 1 cotter pin (part #10)
respectively.

Note :

1. Lay the dolly down horizontally to
adjust to a suitable length based
on tire size. (The adjustable storage
length/height ranges from 57 13/64"
(145.3cm) to 42 13/64" (107.2cm).)

2. Roll the tires onto the dolly one at a
time and ensure that the tires are
positioned properly on the dolly.

3. When the Tire Dolly is in the horizontal
position, grasp the crossbar on the
upper frame (figure 2) and lift until the dolly is in a comfortable position to shift grip onto the “P”
shaped portion of the handle. Continue raising the dolly until it is in a fully vertical position with
kickstand securely on the ground. To easily move the Tire Dolly, place a foot on the axel and tip
the load back (figure 3).

ASSEMBLY




MAINTENANCE

model no. 009-1539-6 | contact us 1-888-942-6686

MAINTENANCE

Periodically check that all hardware is tight and
secure.

Frequently check the condition of the tire dolly.
Make sure all components are in good condition. If
the tire dolly becomes damaged through accident,
or if any damage is noted, the product should

be replaced. Keep the tire dolly clean of dirt,
grease and oil. Clean with a moist cloth and mild
detergent.

"xnop juablalgp

NP 10 8pIWNY UOLIYD un 29AR 8-zakonaN a|iny,p
18 assieub ap ‘g1a|es ap 1dwaxa 19 aidoud snaud
© JoLIRYD 3] Zop.ey "goe|dwal 8119 Jop unpo.d 8
‘S91BISU09 JU0S Sabewop Sap IS No Juspioge Jed
abewwopus 1s8 snaud e JoLIeyd 9| IS “1e19 Uoq
U8 Ju0s Suesodwod $8| SNoj anb SNOA-zainssy
'snaud e J0Leyd Np 1819, | JusLwanbaly ZaylgA

JuaLaIaINBal saLIas 19
SOIJLI9A 8119 JUSAIOP UOIEXI) 8P SIUSWA|I S| SNO|

N3ILIYINT

9899-¢¥6 888 | Ne SNou-zaoejlo] | 9-6€S1-600 : IIPOW 3P (N

N3ILIHLINT




	009-1539-6 manual 1-正
	009-1539-6 manual 1-反
	009-1539-6 manual 2-正
	009-1539-6 manual 2-反
	009-1539-6 manual 3-正
	009-1539-6 manual 3-反
	009-1539-6 manual 4-正
	009-1539-6 manual 4-反

